GSP 500, GSP 600

Ersatzteilkatalog

Spare parts list

PALUX Geschirrspllautomat

GSP 500

GSP 600
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| PALUX | GSP 500, GSP 600

Dieser Ersatzteilkatalog ist gliltig

- fir Gerate ab Baujahr 1982 bis 1990

Typeniibersicht

271500 GSP 500

337...GSP600
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| PALUX GSP 500, GSP 600

washing and rinsing system bottom, support for basket
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GSP 500, GSP 600

Pos. Description Article
2 rail rack support E 121983
3 rail 278006
4 rail rack support D 168289
6 screw M 4X10 010502
7 nut M 4 003905
8 nutMa 251887
g screw M 6X18 251194
10 adjusting nut 166502
11 support . basket 166545
12 cap closure 137480
13 knurled screw M10X1 284246
14 rinsing nozzle bearing 2 284211
15 rinsing nozzle 173304
17 rinsing arm nozzle pre-ass. | 121371
18 rinsing nozzle bearing 3 284238
19 washing arm pre.sass. 177466
20 washing arm cap 177601
22 surface strainer 015881
23 {frame for strainer 137448
24 nozzle arm bearing 052930
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GSP 500, GSP €00

hood, washing arm fastener, stand pipe
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GSP 500, GSP 600

Pos. Description Article
1 hood 132985
2 handle 171255
3 spacer 171115
4 screw M 6X40 162374
5 spacer sleeve 299642
& overflow pipe cpl. 170380
8.1 screw M 6X60 089958
7 cap lid 173495
8 rubber seal white 002216
] boiler coupling cpl. 195391
10 filter 293164
11 cap nut 047408
12 crimp nipple 045780
13 electrode cpl. 082104
14 clamping ring 173150
16 lower nozzle support | 171239
16 draining hose 166294
17 connecting pipe 176982
18 hose clip 175897
19 draining hose 166308
20 stand pipe valve 297003
20.1 o-ring 297259
21 sealing ring 174157
24 sealing ring 174002
25 supply pipe 214205
26 screw M EX10 251836
27 seal cage 044393
28 seal M6 079332
29 pump hose1 174106
30 hose clip 175889
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GSP 500, GSP €00

hood mechanism GSP 500
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GSP 500, GSP 600

Pos. Description Article
1 cap nut M & 004030
2 spring lock washer A | 004022
3 operating lever 271624
9 cover 132713
11 sheet metal screw 011800
12 bearing bolt 133116
14 lever arm 132078
15 lock washer 234438
16 screw M 8x110 133051
17 washer 84 001325
18 screw M 6X10 251836
19 washer 64 004014
20 screw MBX20 011657
21 snap action nut 3.9 227889
22 washer 4,3 001007
23 sheet metal screw 037508
24 screw M 6X25 00393*
25 washer 133159
26 bow for spring 133035
27 eccentric washer 297755
28 screw M8X16 257478
29 spacer roller 133140
30 bearing bolt 133094
31 hood spring 376604
32 threaded piece right | 376612
33 nutMa 012157
34 mounting support 137499
35 guide rail 130621
36 guide rail right 128976
a7 spacer roller 133132
38 bearing bolt 133124
39 spring bearing 018430
40 guide roller D30 295833
41 threaded bush 284314
43 guide rail left 132705
48 stop 130206
47 threaded bush 128805
A8 limit damping 133205
49 washer 130192
50 spring hook 018473
51 threaded piece left 376620
52 bearing bolt 133108
31" set tension spring 019267
- Seite 1472 -

Tuesday 12/20/2005




| PALUX GSP 500, GSP 600

hood mechanism GSP 600
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GSP 500, GSP 600

Pos. Description Article
1 cap nut M & 004030
2 spring lock washer A8 | 004022
3 angle 168378
4 permanent magnet 263962
5 washer 4,3 026999
8 screw M 4X20 010545
7 nutM 4 Q03805
8 angle 132772
8 cover 132713
11 sheet metal screw 011800
12 bearing bolt 133116
14 lever arm 133078
15 lock washer 284438
16 screw M 8x110 133051
17 washer 84 001325
18 screw M 6X10 251836
19 screw M 6X10 251836
20 washer 6,4 004014
21 snap action nut 3.9 227889
22 washer 4.3 001007
23 sheet metal screw 037508
24 screw M 6X25 00393"
25 washer 133159
26 bow for spring 133035
27 eccentric washer 297755
28 screw M8X16 257478
29 spacer roller 133140
30 bearing bolt 133094
31 hood spring 376604
31 set tension spring 019267
32 threaded piece right | 376612
33 nutMs8 012157
34 mounting support 137499
35 guide rail 130621
38 guide rail right 128976
37 spacer roller 133132
38 bearing bolt 133124
39 spring bearing 018430
40 guide roller D30 295833
41 threaded bush 204314
43 guide rail left 132705
46 stop 130206
47 threaded bush 128805
48 limit damping 133205
49 washer 130192
50 spring hook 018473
52 bearing bolt 133108
51 threaded piece left 376620
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| PALUX GSP 500, GSP 600

washing and rinsing system top, stand pipe
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GSP 500, GSP 600

Pos. Description Article

caver 165875

lock washer 013242

spacer 129968

clamping ring 173150

seal M4 082066

screw M 4X10 010502

spacer sleeve 130184

washing arm cap 177601

rinsing nozzle bearing 3 284238
12 rinsing nozzle 173304
13 rinsing nozzle bearing 2 284211
14 rinsing arm nozzle pre-ass. | 121371
16 knurled screw M10X1 284246
17 cap closure 137480
18 hose clip 039292
19 supply pipe 214205
20 pump hose1 174106
21 hose clip 175897
22 supply pipe 174440
23 upper nozzle support 171247
24 pump hose2 174149
25 supply pipe 173509
26 hose clip 175889
27 pipe 178517
29 insulating plate 064742
30 cap nut 3/8 256579
31 cutting ring 10mm 256560
32 nut R 1/4" 064580
33 seal D20XD14X2 046353
34 end screw 014915
37 connector 137472
39 braided hose 727873
40 nozzle arm bearing 052930
10 washing arm pre.sass. 177466
38 connecting elbow 048558

seal 18X24X2 050016
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GSP 500, GSP €00

hood switch, heating element tank, thermostat GSP 500
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GSP 500, GSP 600

Pos. Description Article
1 micro switch 271551
2 angle 271616
3 washer 6,4 004014
4 nut M6 251887
5 rubber funnel 231541
& spring lock washer A8 Q04022
7 angle 132780
8 washer 130001
g cap nut M 6 057355
10 splash guard 180580
11 splash guard 223689
12 heating element 220V 2, 5kW | 172847
13 seal 174386
14 capillary tube controller 337609
15 angle f. thermostat 174378
16 spring lock washer A4 001023
17 screw M 4X6 174084
18 pipe seal 174122
19 screw M 4X12 010537
20 clip 071560
21 nut M 4 003905
22 covering cap 271578
23 nutM3 000396
24 washer 3,2 000965
25 screw M 3X25 010480
26 pressure switch 174335
27 seal 171887
28 electrode cpl. 082104
28a crimp nipple 045780
28b cap nut 047408
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GSP 500, GSP €00

hood switch, heating element tank, thermostat GSP 600
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GSP 500, GSP 600

Pos. Description Article
1 limit switch 138649
2 bracket 168386
3 washer 6,4 004014
4 nut M6 251887
5 rubber funnel 231541
& spring lock washer A8 Q04022
7 angle 132780
8 washer 130001
g cap nut M 6 057355
10 splash guard 180580
11 splash guard 223689
12 heating element 220V 2, 5kW | 172847
13 seal 174386
14 capillary tube controller 337609
15 angle f. thermostat 174378
16 spring lock washer A4 001023
17 screw M 4X6 174084
18 pipe seal 174122
19 screw M 4X12 010537
20 clip 071560
21 nut M 4 003905
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| PALUX GSP 500, GSP 600

boiler, solenoid valve, metering hopper, pump suppott
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GSP 500, GSP 600

Pos. Description Article
1 washer 4,3 001007
2 spring lock washer A4 001023
3 screw M 4X6 174084
4 capillary tube controller 337609
5 heating element 230V 2x2300W | 350182
5 tab connector §,3x0.8 351328
5 flange gasket 351555
6 {lange gasket 332054
8 heating element 230V 3000W 350208
7 insulating jacket 176869
8 casing 174459
9 boilercpl. f. 337 214159
10 hose clip 175889
11 rubber funnel 231533
12 boiler pre-ass. 214167
13 insulating jacket 174467
14 screw M 4X12 010537
15 clip 071560
16 nut M 4 003905
17 bracket detergent pump 137588
18 solenoid valve 173266
18.1 magnetic component 297313
18.2 filter 324353
19 washer 64 004014
20 spring lock washer A8 004022
21 screw M 6X10 251836
22 braided hose 727873
23 connecting elbow 046558
23 seal 16X24X2 050016
24 hose clip 268838
25 hose 6x12 175781
26 SIEHE KAP. UMWALZPUMPEN!

27 hose 6x12 175781
28 connector 182591
29 o-ring 255823
31 suction socket 175706
32 o-ring 013498
33 pressure valve 194549
33 suction valve 194557
33 pressure valve 312274
33 suction valve 312282
a3 metering hoppere N8 375180
35 suction strainer 079197
35 diaphragm 127353
a5 metering hopper N8 pre-ass. 375152
37 hose 13x3,5 040088
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| PALUX GSP 500, GSP 600

circulating pump 2nd generation

Umwaélzpumpe bis Gerate-Nr. 135026
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GSP 500, GSP 600

Pos. Description Article
1 KREISELPUMPE D.93, 230VAC/50 HZ (1987-1996) BIS GER-NR. 135026
34 protective hood centrifugal pump 101893
1.2 fan motor 167045
1.3 U-SCHEIBE
1.4 motor splash disc 187002
1.5 o- ring seal 8X1 166979
1.6 splash ring pump 166995
1.7 finishing disc 167010
1.8 cover f. pump 166871
1.9 o-ring seal 144X4 168952
1.10 allen head screw M8x20 265225
1.11 rubber stopper 167029
1.12 friction seal 166987
1.12.1 RUNDDICHTRING 19X3
1.12.2 GEGENRING MAT. KERAMIK
1.13 impeller dishwashing pump 166944
1.14 set of hook screws 167037
1.156 pressure casing pump 166936
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| PALUX GSP 500, GSP 600

circulating pump 3rd generation

GSP EC 500, Typ 354392: ab Gerate-Nr. 132960
GSP ES 600, Typ 353167: ab Gerate-Nr. 135026
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GSP 500, GSP 600

Pos. Description Article

1 circulating pump 645486

1.1 friction seal 645567

131 RUNDDICHTUNG

1.1.2 GEGENRING

1.13 GLEITRINGDICHTUNG

1.2 seal pressure housing 645532

1.3 impeller dishwashing pump D103 (since machine number 359514, 11.2000) | 728853

1.4 o-ring 255823

1.5 screw M 6x10 373303

1.6 pressure casing 879623
bracket detergent pump 137588
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GSP 500, GSP €00

switch, front panel GSP 500
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GSP 500, GSP 600

Pos. Description Article
1 covering cap 023620
2 snap action nut 3.9 227889
4 sheet metal screw 150754
5 magnetic lock 0372656
6 angle door lock 128562
13 sheet metal screw 031720
15 leg 155 128627
16 knock in foot 40x40 129690
17 door bearing bottom | 128554
18 washer 64 Q04014
19 spring lock washer A6 | 004022
20 sheet metal screw 003999
22 door cpl. 132799
23 screw M 6X16 251194
25 washer 4,3 001007
26 sheet metal screw 037508
27 rocker switch orange | 275867
28 rocker switch 053295
29 pilot lamp orange 053317
31 protective cap 249661
35 temperature indicator | 284179
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GSP 500, GSP €00

switch, front panel GSP 600
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GSP 500, GSP 600

Pos. Description Article
1 covering cap 023620
2 snap action nut 3.9 227889
3 cap closure 137618
4 sheet metal screw 150754
5 magnetic lock 037265
8 angle door lock 128562
8 screw M 3X18 162469
9 washer 3,2 000965
10 main switch 213012
10.2 screw M 4X4,5 152242
10.3 cap

10.4 cap 293806
10.5 label 283814
10.6 label 283822
10.7 label 2493830
10.8 label 233849
10.9 label 283857
10.10 filament lamp 283865
10.11 U sheet main switch | 265167
10.12 switch plate 295531
13 sheet metal screw 031720
15 leg 155 128627
16 knock in foot 40x40 [ 129690
17 door bearing bottom 128554
18 washer 64 Q04014
19 spring lock washer A8 | 004022
20 sheet metal screw 003999
22 door cpl. 132799
23 screw M 6X16 251194
25 washer 4,3 001007
26 sheet metal screw 037508
28 sheet metal screw 031720
31 diaphragm bushing 232963
32 motor capacitor 174351
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| PALUX GSP 500, GSP 600

electric box GSP 500
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GSP 500, GSP 600

Pos. Description Article
1 electro mounting sheet 271632
2 captive nut M6 194581
3 clamp 248002
4 sheet metal screw 248703
& contactor 307491
8 mounting sheet 307890
8 conversion kit contactor 309028
7 screw M 4X16 DIN 84 037311
8 nutM 4 003905
9 washer 4.3 001007
10 spring lock washer A4 001023
11 miniature contactor 048310
12 screw M 3X10 014028
13 nut M 3 000386
14 serrated lock washer A3 051756
15 program controller 046884
16 screw M 4X6 174084
17 serrated lock washer M 4A | 012548
18 motor capacitor 174351
19 washer 64 004014
20 serrated lock washer A8.4 | 006777
21 screw M 6X18 251194
23 PC board "N" CPL. 226688
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GSP 500, GSP 600

electric box GSP 600
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GSP 500, GSP 600

Pos. Description Article
1 washer 4,3 001007
2 sheet metal screw 031720
3 lid {. electronic box 293733
4 electric box 293768
5 label electric box 242713
8 cable fitting 293997
7 screw M4X30 139645
8 cable fitting 228257
8 nutM 4 003905
10 contactor 307491
10 mounting sheet 307820
10 conversion kit contactor 309028
11 spring lock washer A4 001023
12 screw M 4X10 010502
13 nut 296120
14 identification plate 294004
15 screw M 4X16 216690
16 terminal board 293989
17 sheet metal screw 005355
18 support 241083
19 diaphragm bushin 232963
20 PC board 547640
20 PC board 647632
21 earth sign 254436
22 serrated lock washer A6.4 | 006777
23 nutMeée 251887
24 washer 64 004014
25 terminal bracket 223697
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| PALUX GSP 500, GSP 600

basket

- Seite 1495 -
Tuesday 12/20/2005



GSP 500, GSP 600

Pos. Description Article

1 insert for 20 cups | 172901

2 cutlery insert 172898

4 basic basket 079308

3 slide rail 295388

5] plate rack 337360
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GSP 500, GSP €00

detergent metering device GSP 600
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GSP 500, GSP 600

Pos. Description Article
1 spacer 083437
2 PC-board 123300
3 seal M4 082066
4 screw M 4X16 DIN 84 037311
5 angle 123048
& spring lock washer A4 001023
7 supply adapter 128260
8 seal D20XD14X2 046353
9 screw M 4X6 174084
10 nut R 1/4" 035637
11 hose 4x2 129771
12 linterf. suspension capacitor 1680768
13 Reinigerdosierpumpe

13.1 geared motor 131830
13.2 pump support 131849
13.3 pump head 131903
13.4 connecting rod 131911
13.5 o-ring 131846
13.6 diaphragm viton coated 131970
13.7 seal teflon 132101
13.8 cover 132160
13.9 counter rest ring 132314
13.10 retaining ring 132448
13.11 pressure spring 132594
13.12 hose pump SR25 384615
13.13 angle 385328
13.14 hose 385344
14 vibration absorber 164763
15 captive nut M& 194581
16 cover 160830
17 spring lock washer A8 004022
18 screw M 6X16 251194
19 spring lock washer A4 001023
20 screw M 4X6 174084
21 filter 159573
22 diaphragm bushing 232963
23 conversion kit contactor 309028
24 washer 4,3 001007
25 screw M 4X10 010502
26 interference suspression capacitor | 218847
27 hose 4x2 129771
28 washer 64 004014
29 hose clamp 363162
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